
i 

 

 

 

THE EFFECT OF HYDROTHERMAL PRETREATMENT ON THE ANAEROBIC 

DIGESTION OF THICKENED WASTE ACTIVATED SLUDGE AND SOURCE 

SEPARATED ORGANICS   

 

 

by  

 

S Ahmad Shabir Razavi,  

B.Sc, Chemical Engineering, Balkh University, 2011 

 

 

 

A thesis  

presented to Ryerson University  

in partial fulfillment of the 

requirements for the degree of 

Master of Applied Science  

in the program of  

 Civil Engineering  

 

 

 
 Toronto, Ontario, Canada, 2019 

©S Ahmad Shabir Razavi, 2019   

 



ii 

 

Author's Declaration for Electronic Submission of a Thesis  

I hereby declare that I am the sole author of this thesis. This is a true copy of the thesis, including any 
[...]
C on five WAS samples collected from urban, industrial and slaughter house conclude that the 

solubilization increases with increase in temperature. Hydrothermal pretreatment also impact the 

biodegradability of the waste as it is reported that there is a linear relation between temperature 

increase and biomethane production although severe temperature can negatively impact the AD 

process (Liu et al., 2012b). 

The effect of thermal pretreatment on municipal biomass waste that consists of kitchen waste, 

fruit waste and WAS have been studied and in this study it was observed that the 

biodegradability of WAS has been increased from 157.1 mL CH4/g VS to 211.7 mL CH4/g VS 

that shows 34.8% increase in biomethane production after exposing in pretreatment condition of 

175 
o
C for 1 hour (Liu et al., 2012b).  

The effect of thermal pretreatment of Kitchen waste on its anaerobic biodegradability as a major 

source of high organic waste has been also evaluated by a study in Tsinghua University in China. 

In this study kitchen waste with 90% composition of food waste and 10% paper and plastic was 



34 

 

exposed to pretreatment temperatures of 55-160
 o

C with a retention time range 15-120 minutes. 

This study observed that thermal pretreatment result in anaerobic digestion efficiency and the 

optimum pretreatment temperature and retention time was reported to be 120
 o

C and 15 minutes 

retention time (Li et al., 2016). The effect of Source Separated Kitchen Waste was pretreated by 

microwave high temperature and pressure with a heating rate of 7.9
 o

C/min and mesophilic 

digestion shows a significant enhancement in organic solubilization and biogas production by 

40% and 11% respectively.  

Many research have also studied the thermal pretreatment effects on food waste.  It was 

investigated in a research study that the concentration ratio of carbohydrate, protein and lipids 

significantly affect the biodegradability of the food waste and the optimum ratio for the highest 

biomethane production was reported to be carbohydrate>8.3%, protein<5% and lipids<5.6% (Li 

et al., 2017). In a two stages fermentation study that investigate the pretreatment temperature on 

the biodegradability of food waste in six pretreatment temperature from 100
 o

C to 200
 o

C and 

short retention from 5 minute to 30 minutes has concluded that thermal pretreatment can enhance 

the organic solubilization and subsequently increase the biomethane production. In this study, the 

highest carbohydrate solubilization was observed in 140 
o
C and further increase in pretreatment 

temperature result in lower soluble carbohydrate due to Millard reaction and formation of 

melanoidins. It was also observed that thermal pretreatment can also increase the soluble protein. 

The highest biomethane production reported in this study was observed in pretreatment condition 

of 140
 o

C with a 31.9% increase comparing to the non-pretreated sample. Pretreatment 

temperature beyond 140
 o

C shows an antagonistic effect on biomethane yield (Ding et al., 2017). 

In a study by Ariunbaatar that explore the thermal pretreatment effect on food waste, determined 

that heat can result in significantly higher biomethane production. In this study, the pretreatment 

condition was set from 70-150
 o

C with 30 minutes and 1.5 hours retention time. In this study all 

the pretreatment conditions result in higher efficiency of biomethane production and the 

optimum condition was reported to be 80
 o
C and 1.5 hour retention time and 52% higher methane 

yield comparing to the untreated sample (Ariunbaatar et al., 2014).  

In hydrothermal pre-treatment two main variables that manipulate the process are temperature 

and retention time. Many studies have investigated the effect of thermal pre-treatment 

temperature on WAS reduction and methane production and most of the studies reported that 



35 

 

thermal pre-treatment increases the hydrolysis of sludge up to a certain range of temperature, 

however, if the temperature exceeds beyond the optimum conditions (160-180°C), the 

biodegradability of sludge decreases (Han et al., 2017; Eskicioglu et al., 2006; Zhang et al., 

2014). Some researchers reported that if the pre-treatment temperature exceeds 200°C, it 

negatively affects and the AD produce toxic and refractory compounds and result to 

polymerization (Liao et al., 2006), (Dhar et al., 2012), while findings from (Kim et al., 2015a) 

shows that pre-treatment temperature of 210°C  is the optimal condition for Biomethane 

production from waste activated sludge.  

Pre-treatment retention time comparing to temperature shows insignificant effect on hydrolysis 

of feedstock for high pretreated temperatures above 100°C, but for low pre-treatment 

temperature the holding time can considerably affect the solubilization and degradability of 

organic matters of the feedstock (Wilson & Novak, 2009; Han et al., 2017).  

One of the objective of hydrothermal pretreatment is the dewaterability enhancement of the 

waste to decrease the sludge disposal and shipment cost. Many studies have evaluated the 

solubilization and dewaterability of the waste after hydrothermal pretreatment and reported the 

thermal pretreatment enhance the dewaterability of waste. In WAS that comes after the 

secondary treatment and aeration tank the extracellular polymers are an important factor for bio-

flocculation and settling of sludge but it is a major obstacle on dewatering the sludge. The 

concentration of extracellular polymers can vary in WAS and it has a diverse linear relation with 

the dewaterability of sludge, higher extracellular polymers means lower dewaterability. These 

matters are vary hydrated up to 98%. In a study that investigate the availability of extracellular 

polymers and the dewaterability of WAS it shows that up to a level extracellular polymers can 

help the dewaterability of WAS and when the extracellular polymers reach higher and decrease 

the number of small size particles it highly influence the dewaterability of WAS (Neyens & 

Baeyens, 2003).  

In another study that evaluate the effect of thermal pretreatment on Municipal Biomass Waste 

that consists WAS, kitchen waste and fruit waste it shows that thermal pretreatment can enhance 

the dewaterability of the waste. After pretreatment, dewatered cake from WAS showed the 

highest dewaterability enhancement by 60.4% and it was followed by fruit waste and kitchen 

waste by 55.1% and 46.7% respectively. The dewatered cake for non-pretreated samples of 



36 

 

waste for kitchen waste, fruit waste and WAS evaluated was 66.5%, 68.1% and 80% respectively 

(Liu et al., 2012a). The dewaterability improvement of sludge by thermal pretreatment in a study 

in France by Bougrier was observed and a threshold temperature of 150°C was reported. In this 

study five different activated sludge was exposed to thermal pretreatment range from 20°C to 

210°C to investigate the pretreatment effect on solubilization, degradability enhancement and 

sludge physical properties including the viscosity, settleability and dewaterability (Bougrier et 

al., 2008).  

Beside many research on the effect of thermal pretreatment in an anaerobic digestion process and 

large-scale plants performing thermal pretreatment on sludge, still there is not a general 

consensus on the optimal pretreatment condition due to the complexity of waste composition. 

There has not been a comprehensive study on thermal pretreatment of SSO and TWAS that 

involve a wide range of pretreatment temperature.  This research aimed to fill this gap and 

studied the effect of thermal pretreatment on two main streams of waste in a wide range of 

pretreatment temperature, retention time and SI (fifteen pretreatment conditions) to optimize the 

thermal pretreatment of SSO and TWAS.  



37 

 

3. Material and Methods  

3.1. Substrates and inoculum characteristics  

In this study, the biomass resource for biogas production which is called feedstock or substrate 

comes from two distinct sources presenting two different urban waste streams. The 

characteristics of both feedstock used in this study are widely different according to the 

concentration of organic matter and their biodegradability potential. The first feedstock used for 

hydrothermal pre-treatment represents the organic fraction of municipal solid waste called source 

separated organics (SSO) which is a composition of food waste and leaf and yard waste. In SSO 

food waste represents highly rich organic waste generated by residential, industrial, commercial 

and institutional sector and yard waste includes all green wastes such as grass clippings, leaves, 

weeds, brush and small trees.  Thickened Waste Activated Sludge (TWAS) was also used as 

feedstock in this study. TWAS is the product of activated sludge process (secondary clarifier) in 

a wastewater treatment plant that comes after the aeration tank and composed of mostly 

biological flocs of bacteria and protozoa and goes through a thickening process.  

The SSO used in this study was collected from Disco Road organics processing facility (Toronto, 

Canada). The facility is the first full-scale plant in North America for processing SSO using 

anaerobic digestion and has been operated since 2014. It is one of the municipality’s diversion 

program, the facility is capable of processing up to 75,000 tons per year of organic waste from 

City of Toronto (Ontario, Canada) homes and public buildings, but the ultimate capacity of the 

facility will increase to 130,000 tons in the near future. Food waste, pet waste, paper food 

packaging, houseplants, diapers, and biodegradable plastics are the acceptable materials in Disco 

facility. The process of SSO at Disco facility shown in figure 3.1 starts by SSO delivery and 

storage and visual inspection of the received materials to remove large unwanted items. Next, the 

materials undergo the BTA® hydro-mechanical technology through which the organics will 

eventually turn into a liquid (slurry) pulp. The BTA® employs screens and hydropulpers to 

separate the unwanted materials such as plastic bags, glass shards, sand, and metals from the 

pulp. In this study, the SSO was collected after the hydro-mechanical process and brought to the 

lab in a slurry form (pulp).  



38 

 

 

 

Thickened Waste Activated Sludge (TWAS) were taken from Ashbridge Bay Wastewater 

Treatment Plant in Toronto, Ontario which is one of the four wastewater treatment plant 

operating in Toronto and also one of the largest wastewater treatment plant operating in Canada. 

Wastewater received in the treatment plant comes from Mid-Toronto, high level, low level and 

Lakefront interceptor Sewers and also from Coxwell and Queen Street trunk sewers. Biosolids 

generated at Ashbridge Bay Wastewater treatment Plant reach to 149733 wet tones in 2016 with 

28.1 % Total Solid (TS). Influent received to the treatment plant goes through treatment 

processes like preliminary treatment (screening and grit removal), primary treatment, secondary 

treatment, phosphorus removal, effluent disinfection, waste activated sludge thickening, 

anaerobic digestion, biosolids dewatering and biosolids management. The plant has a treatment 

capacity of 818 ML/day with influent Total Suspended Solids (TSS) 318.6 mg/L and Biological 

Oxygen Demand (BOD) of 244.6 mg/L. Inoculums was taken from mesophilic anaerobic 

digesters performing at (34-38°C) and fed by mixed of Primary Sludge (PS) and TWAS with 

6420 m
3
/day and 1600 m

3
/day respectively. The process of TWAS produced in a typical 

wastewater treatment plant is shown on figure 3.2 and the thickening of activated sludge happens 

by gravity thickening process. The principle process of activated sludge consists of three steps 

which are aeration tank, settling tank and return activated sludge. The aeration tank which is a 

bioreactor the atmospheric air or pure oxygen is introduced to the primary treated wastewater 

and biological mass that form biological flocs called waste activated sludge.  The produced 

sludge goes through thickening process using different mechanisms to produce TWAS.   

1- SSO Delivery and 
Storage 

2- Frond End loader 
and Screening 

3- BTA 
Hyderomechanical 
Technology  

4- BTA Hydropulper 

5- Anaerobic Digester 

Figure 3.1.  SSO process in Disco Road Organic facility 



39 

 

The inoculum was taken from the effluent of the anaerobic digesters operating at mesophilic 

condition (34-38°C) and fed of around 6500 m
3
/d primary sludge and 1600 m

3
/d TWAS. The 

average of the SRT and organic loading rate of the anaerobic digesters are 18 d and 1.1 kg 

VS/m
3
, respectively. The main characteristics of the substrates (SSO and TWAS) and the 

inoculum used in this paper are summarized in Table 3.1.  

 

Parameters Inoculum SSO TWAS 

Total COD (mg/L) 18,700 ± 220 100,000 ± 6300 49,600 ± 1500 

Soluble COD (mg/L) 480 ± 60 42,100 ± 2900 2,583 ± 10 

TSS (mg/L) 15,300 ± 430 66,000 ± 2,100 34,100 ± 500 

VSS (mg/L) 10,200 ± 280 49,000 ± 1,900 25,400± 100 

Total Protein (mg/L) ND
 b
 1,600 ± 150 200 ± 50 

Soluble Protein (mg/L) ND
 b
 200 ± 30 50± 30 

Ammonia (mg/L) 600 ± 60 1,700 ± 170 2,51 ± 71 

Alkalinity (mg/L) 3,600 ± 230 5,500 ± 330 10,63 ± 126 

pH 7.8 ± 0.1 5.9 ± 0.2 6.3±0.3 

COD: chemical oxygen demand; TSS and VSS: total and volatile suspended solids; TS and VS: total and 

volatile solids ND: Not determined 

 

 

Table 3.1. Characteristics of Feedstock and Inoculums  



40 

 

 

 

 

3.2. Hydrothermal Pre-treatment 

The hydrothermal pre-treatment of the substrates SSO and TWAS were carried out using a Parr 

4848 stirred reactor (Parr Instrument Company, IL, US) shown in figure 3.3. The pre-treatment 

system was equipped with an automatic controller with proportional integral derivative (PID) 

programming with auto-tuning capabilities for precise control of temperature, pressure, heating 

ramp, and soak (retention time). The reactor had a mechanical mixer connected to a speed 

controller, which allowed for a homogeneous mixing condition resulted in an evenly distributed 

temperature across the load (i.e. SSO) during the heating process. The reactor controller was 

connected by a computer software called SpecView to control parameters in eight different loops 

while providing real-time plotting. The Parr4848 was capable of heating up to 2 L of SSO to the 

maximum temperature and pressure of 275°C and 1310, respectively. 

In this study, for each round of pre-treatment, one liter of substrates was placed in the reactor 

vessel. The reactor was then sealed and the mechanical mixer was set to 150 rpm and kept 

stirring until the end of the cooling cycle. The SSO heating was started with a ramp of 3°C/min 

until the reactor temperature reached 30°C below the target temperature (cycle #1). Afterwards, 

the heating was continued at the lower rate of 1 °C/min until the reactor temperature reached the 

Figure 3.2. Process description of TWAS in a wastewater treatment plant 



41 

 

target temperature (cycle #2). Then the temperature was kept constant for the desired retention 

time (cycle #3). Finally, the heater was turned off but the mechanical mixer kept running until 

the temperature reached below 50°C (cycle #4) and the reactor vessel was opened. It is 

noteworthy that the heating rate was reduced from 3 °C/min in cycle #1 to 1 °C/min in cycle #2 

to avoid increasing the temperature above the target temperature due to the thermal transitional 

lag. The only difference for hydrothermal pre-treatment of SSO and TWAS was the cooling rate, 

as for SSO there was no cooling mechanism to decrease the temperature of pretreated substrate’s 

while for TWAS a cooling mechanism was used to help and increase cooling by a closed system 

inside the vessel circulating cold water. The Figure 3-3 (b) shows the heating and cooling rate of 